INTERSTATE

PNEUMATIC MANUFACTURING

Part# HSR80-66

u 2% 56
Part# | Description Qty. | Part# | Description Qty. | Part# | Description Qty.
1 Drum Asembly 1 25 Valve Assembly 1 49 Bolt, M5x9.5mm 4
2 Drum Asembly 1 26 Valve Assembly 1 50 Nut, Keps, M5 4
3 Drum Asembly 1 27 Retaining Ring, 18.5x1mm 1 51 Roller, 18.5x34.5mm 1
4 Drum Asembly 1 28 Retaining Ring, 19x2mm 1 52 Axle for Roller, 6x50mm 1
5 Drum Asembly 1 29 Washer, Spacer, 19.5x1.5mm 1 53 Guard, Hose 1
6 Arm 1 30 Washer, Spacer, 25.5x1.5mm 1 54 Hose 1
7 Plate 1 31 Nut, Keps, M5 1 55 Rubber Bumper Block 1
8 Guide Roller Bracket 1 32 Axle, Threaded, M5x53mm 1 56 Bolt, M6x22mm 1
9 Roller Plate 1 33 Nut, Keps, M5 1 57 Nut, M6 1
10 Axle 1 34 Bolt, M6x38mm 4
11 Ring 1 35 Nut, Keps, M6 3
12 Hub Bearing Assembly 1 36 Set Screw, M10x30mm 3
13 Core of Spring 1 37 Washer, Spacer 25.5x2.5mm 1
14 Bolt M10x35mm 1 38 Washer, M16 1
15 Cam Locking 1 39 Nut, M16 1
16 Spring, Dog 3 40 Bolt, M8x18mm 4
17 Washer, Spacer, 13.5x1.6mm 7 41 Washer, Lock, M8 4
18 Washer, Spacer, 13.5x6.6mm 1 42 Nut, Lock, M8 4
19 Washer, Lock M10 1 43 Bolt, M10x25mm 1
20 Nut, Jam M10 1 44 Washer, Lock, M10 1
21 Nut, Keps, M5 2 45 Nut, M10 1
22 Clamp 2 46 Bolt, M8x18mm 3
23 Bolt, M5x9.5mm 2 47 Washer, Lock, M8 3
24 Valve Assembly 1 48 Nut, Keps, M5 3
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